

Fire Test Report

Core: Solid board 38 VL

Test Institute	Tianjin, China Nankai District, Tianjin
Test No.	J 98 151
Date	22.04.1998
Standard	GB14101-93
Door Size	880 x 2090 x 50 mm
Core	Solid board 38 VL
Stiles & Rails Skin	Hardwood: 50 mm Hardboard: 6 mm
Door Frame Door Stop	Hardwood: 40 x 105 mm Hardwood: 15 mm
Intumescent	Graphite
Result	63 min

